FRONT FORK GUARD

APPLICATION :MONKEY 125 (JB02/03)

CODE

: (RED) 500-1300820

(GOLD) 500-1300870

purposes.

improper setting.

@ Thank you for purchasing Kitaco product. Read and understand the instruction before installing.

~ HEATTENTION (MUST READ)

@ Please ask authorized mechanic for assembling and setting.
@ Refer to the manufacturer service manual when installation.
@ Bolts and nuts may get loosen by engine vibration. Make sure not to loosen any bolts and nuts before driving.
LO Alumite products get discolored/rust for ages as well as how to use. Please understand when using.

® Do not modify the way which is not listed or it will cause damage and trouble.
® We are not responsible for violation of law or damages and accidents caused by assembling mistake and

@® This product is for dress-up. Minimize damage when falling. (Cannot completely prevent.) Do not use for other

HOW TO INSTALL
XIf there is a hard degradation like a blem, PACKlNG LlST RED ‘ GOLD
fatigue and wear etc on the reuse parts, FIGURE NAME CODE QTY
please change to new ones. 1 | PLATE A (L) LEFT 500-1300801 x1 x1
1) Refer to the illustration below, (R) RIGHT 500-1300802 x1 x1
remove 2 of genuine fork (L) RED 500-1300803RD | x1 -
grl:grrcil inste?llation bolt on left > | PLATE B L GOLD | 500-1300803GL | - | x1 |
ght side. (R) RED 500-1300804RD | x1 -
2) Install plate A/B/C(D~®) and (RYGOLD | 500-1300804GL | - | x1 |
end hook @® with installation (L) LEFT 500-1300805 | x1 x1
bolts ® and M5 bolt and nut 3 |PLATE C (R) RIGHT 500-1300806 | x1 x1
@®. 4 |END HOOK 500-1300807 | x2 | x2
3) Install plate A/B/C to fork guard | 5 |ALUMINUMSPACERCOLLAR  8.2x18xL5.0 093-9000014 X2 X2
installation bolt point with 6 |CAPBOLT M8x40 080-0500040 x2 x2
attached bolt and washer @@ | 7 |BUTTON CAP BOLT  M5x10 050-0550010 | x2 | x2
and collar @ referring to 8 |LOCK NUT 5mm 001-0540005 x2 | x2
illustration below. 9 |ALUMINUMSPACERCOLLAR  6.2x13xL15 093-9000041 x4 x4
X Tighten bolts alternately evenly. 10 | WASHER 6.2x13xT1.0 090-0900006 x4 x4
4) Make sure not to loosen any 11 |CAP BOLT M6x45 060-0500045 x4 x4
bolts before riding. 0 .

M5 TORQUE@/

5.2 N'm (0.53 kgf-m)

) 8,
20 N'm (2.0 kgf-m)g

M8 TORQUE

T 577-0015

‘KIT[\CO 3-8-13 NAGATA, HIGASHI-
wRR=+="F1 OSAKA O0SAKA,JAPAN

220426 M-T



